

Johnston Steve

Please do not copy California with their unreasonable requirements that is too expensive for the average person. Get the real polluting countries like the Asian countries that are causing more than our so called fixes will counteract.

AFTER VISIT SUMMARY

Steven L. Johnston "STEVE" MRN: 60025966 DoB: 6/1/1947

📅 9/29/2022 11:20 AM 📍 FAMILY MED-LAKEFRONT - LONGVIEW, WA - ST JOHN MED CTR 360-747-5800

Instructions from Philip Ross, PA-C



Today's medication changes

➔ START taking:

loperamide (IMODIUM)

ondansetron (ZOFTRAN-ODT)

Accurate as of September 29, 2022 11:49 AM.

Review your updated medication list below.



Pick up these medications at WALGREENS DRUG STORE #09812 - LONGVIEW, WA - 2939 OCEAN BEACH HWY AT SEC OF 30TH AVENUE & OCEAN BEACH HI

loperamide • ondansetron

Address: 2939 OCEAN BEACH HWY, LONGVIEW WA 98632-3513

Phone: 360-232-1021



Return if symptoms worsen or fail to improve.

What's Next

OCT 27 2022 Office Visit with Jeremiah J Crank, MD
Thursday October 27 4:30 PM
Arrive 15 minutes prior to appointment.

INTERNAL MEDICINE - LONGVIEW, WA - ST JOHN MED CTR
1615 DELAWARE ST LONGVIEW WA 98632-2367
360-501-3601

DEC 27 2022 Office Visit with Majd A Isreb, MD
Tuesday December 27 2:30 PM
Arrive 15 minutes prior to appointment.

NEPHROLOGY - LONGVIEW, WA - ST JOHN MED CTR
1615 DELAWARE ST LONGVIEW WA 98632-2367
360-414-2055

Medications You Will Be Given

SEP 29 2022 ondansetron PF (ZOFTRAN)
Next due Thursday September 29
Expected: once (1 dose remaining)

Today's Visit

You saw Philip Ross, PA-C on Thursday September 29, 2022 for:

- Vomiting
- Diarrhea

The following issue was addressed:
Nausea vomiting and diarrhea.



Blood Pressure
148/62



Temperature (Temporal Artery)
98 °F



Pulse
70



Oxygen Saturation
98%

Done Today

Complete Blood Count, No Differential for Nausea vomiting and diarrhea

Comprehensive Metabolic Panel for Nausea vomiting and diarrhea

TSH for Nausea vomiting and diarrhea

Free T4 for Nausea vomiting and diarrhea

POCT Rapid Influenza for Nausea vomiting and diarrhea

My PeaceHealth

View your After Visit Summary and more online at <https://my.peacehealth.org/mypeacehealth/>.

You are allergic to the following

Allergen



Reactions

Vancomycin

GI Upset

Your Medication List as of September 29, 2022 11:49 AM

i Always use your most recent medication list. Please call your pharmacy for any future refill requests.

acetaminophen 500 MG tablet Commonly known as: TYLENOL	Take 2 tablets (1,000 mg total) by mouth every 8 (eight) hours
azaTHIOprine 50 mg tablet Commonly known as: IMURAN For diagnoses: Status post kidney transplant	take 1/4 tablet by mouth once daily
calcitriol 0.25 MCG capsule Commonly known as: ROCALTROL For diagnoses: Parathyroid hormone excess	Take 1 capsule (0.25 mcg total) by mouth every Monday, Wednesday, and Friday
docusate sodium 100 MG capsule Commonly known as: DOK For diagnoses: Constipation due to pain medication	Take 1 capsule (100 mg total) by mouth Twice a day
gabapentin 300 MG capsule Commonly known as: NEURONTIN	Take 1 capsule (300 mg total) by mouth Twice a day
HYDROcodone-acetaminophen 10-325 mg per tablet Commonly known as: NORCO 10-325 For diagnoses: Osteoarthritis, unspecified osteoarthritis type, unspecified site, Arthritis of right shoulder region, Degenerative arthritis of hand, Other chronic pain	Take 1-2 tablets by mouth every 8 (eight) hours as needed for Pain
levothyroxine 150 MCG tablet For diagnoses: Hypothyroidism, unspecified type	Take 1 tablet (150 mcg total) by mouth daily
 loperamide 2 mg capsule Commonly known as: IMODIUM For diagnoses: Nausea vomiting and diarrhea Started by: Philip Ross, PA-C	Take 1 capsule (2 mg total) by mouth 4 (four) times daily as needed for Diarrhea
morphine 15 MG 12 hr tablet Commonly known as: MS CONTIN For diagnoses: Chronic pain syndrome, Primary osteoarthritis of shoulder, Osteoarthritis of right hand, unspecified osteoarthritis type, Chronic bilateral low back pain without sciatica	Take 1 tablet (15 mg total) by mouth Twice a day Swallow whole. Do not crush, break, or chew.
multivitamin capsule	
naloxone 0.4 mg/mL injection Commonly known as: NARCAN	Inject 1 mL (0.4 mg total) into the muscle once as needed (for opioid overdose) Inject in upper thigh or upper arm; may give in 2-3 min PRN
 ondansetron 4 MG disintegrating tablet Commonly known as: ZOFTRAN-ODT For diagnoses: Nausea vomiting and diarrhea Started by: Philip Ross, PA-C	Take 1 tablet (4 mg total) by mouth every 8 (eight) hours as needed for Nausea or Vomiting

Your Medication List (continued) as of September 29, 2022 11:49 AM

predniSONE 5 MG tablet

Commonly known as: DELTASONE

For diagnoses: History of kidney transplant

Take 1 tablet (5 mg total) by mouth daily

tiZANidine 4 MG tablet

Commonly known as: ZANAFLEX

Take 1 tablet (4 mg total) by mouth every 8 (eight) hours as needed

Novel Coronavirus (COVID-19) Informational Only

Visit peacehealth.org/coronavirus for the latest information about COVID-19 including vaccines, boosters, testing, prevention, masking and visitor guidelines, how to get care and more.

The COVID-19 vaccine requires two doses. If you only received the first dose during this visit, you will need to get a second dose after discharge. To schedule an appointment for your second dose, please visit:

- **Alaska:** peacehealth.org/coronavirus/vaccine/Alaska
- **Washington:** peacehealth.org/coronavirus/vaccine/Washington
- **Oregon:** peacehealth.org/coronavirus/vaccine/Oregon

Our team at PeaceHealth would like to thank you for the opportunity to take care of you today. It's our Mission to promote health, relieve pain and suffering, and treat each person in a loving and caring way. If you receive a survey from our partner, Press Ganey, either in the mail or email, we would like to hear about your care experience with us.